

REVIEW ARTICLE

Research issues in parenteral nutrition

Amit Tagare, Umesh Vaidya

Division of Neonatology, Department of Pediatrics, KEM Hospital, Rasta Peth, Pune-411011.
kemnicu@gmail.com

Abstract

Extrauterine growth retardation is a major clinical problem in preterm infants. Aggressive nutritional interventions may play an important role to fight this prevalent problem. Parenteral nutrition is almost indispensable part of aggressive nutritional approach in neonates, because of certain limitations of enteral route during first few days of life. Formidable research work done in developed world has resolved certain important issues like dosage regimens. However, still we need to resolve quite a few unanswered queries. This is especially true for Indian context where we deal with a different population of neonates than the developed world. In this article we will discuss both the resolved and unresolved issues regarding neonatal parenteral nutrition and the research priorities for us.

Key words: growth, neonate, nutrition, parenteral

Introduction

Extrauterine growth retardation is a major clinical problem in preterm infants^{1,2}. Recently it has become clear that small infants, especially very low birth weight (VLBW) babies, have special nutrition needs in early life. This underlines the importance of nutritional interventions immediately after birth. The limitations of enteral route during early life in preterm babies, makes PN essential component of nutritional management. However, the results of surveys conducted to assess nutritional practices in NICUs, indicate that the nutritional practices are variable, especially pertaining to PN³. The situation in India is quite serious. There is a lack of scientific approach towards PN in India, which is reflected by the limited research evidence from India⁴⁻¹². However, there has been a lot of research done in the field of neonatal parenteral nutrition (PN), in the developed world. In this article we will review certain known facts about PN, issues with uncertainty and the researchable issues.

What is known on this topic

Indications

All level II and level III units should have the facility for PN. These units should provide space for preparation and dispensing PN. PN is necessary in neonates admitted to NICU with following problems¹³⁻¹⁶.

1. Prematurity <28 weeks gestation and/or <1000 grams
2. Prematurity <32 weeks gestation and/or <1500 grams who are unable to achieve reasonable enteral feeds by day 3.
3. Infants >32 weeks and/or >1500 grams who are unlikely to achieve at least 50% enteral feeds by day 5.
4. NEC.
5. Surgically correctable gastrointestinal tract anomalies (exomphalus, gastroschisis, atresia of intestine, volvulus etc).
6. Short bowel syndrome.

PN should be started at the earliest in eligible preterm neonates and neonates with surgical problems. Once the enteral nutrition is tolerated and baby takes 75-80% of the expected fluid volume by enteral route, PN can be stopped.

Dosing regimens

(a) Energy: Minimal energy needs are met by 50-60 kCal/kg/day.¹⁷ On parenteral nutrition energy needs for growth for preterm and term neonates are 110-120 kCal/kg/day and 90-100 kCal/kg/day, respectively. Energy is necessary for protein utilization and 30-40 kCal/kg/day are required for utilization of one gram of aminoacids. The reasonable goal for energy accretion in preterm neonates is 25 kCal/kg/day, which is fetal energy accretion rate in third trimester.¹⁸

(b) Dextrose: Dextrose is started on day 1. The dose of dextrose is calculated as glucose infusion rate (GIR). Recommended GIR in preterm neonates on day 1 is between 4 to 8 mg/kg/min.¹⁹ It is increased daily by 1-

2 mg/kg/min till normoglycemia (blood sugar level between 45 to 150 mg/dl) is maintained. For babies on PN, minimum blood glucose desired is 60 mg/dl. Maximum GIR for preterm and term is 12 mg/kg/min and 13 mg/kg/min, respectively.^{19,20} Glucose intake should cover 60-75% of non-protein calories(NPC). Insulin use should be restricted to conditions where reasonable adaptation of GIR does not control marked hyperglycemia²¹.

(c) Amino acids (AA): Proteins are major structure and functional components of cells of body. Preterm infants without AA supplement excrete around 0.6 – 1.1 g/ kg / day protein.²⁷⁻³⁰ Preterm neonates tolerate amino acid supplementation on day 1 of life and positive effects on protein metabolism are seen.^{14,15,22,23-25} It has been shown in newer studies that newborns tolerate 3.5 g/ kg / d amino acids on first postnatal day.¹⁵ Positive nitrogen balance is achieved at AA administration of 2.3 – 2.65 g/kg/d.^{22,24} Preterm babies can tolerate amino acid supplementation upto 3.9 g/kg/d.²⁶

For proper protein accretion 30 NPC per gram of amino acid are required. While prescribing amino acids, nitrogen energy ratio or calorie nitrogen ratio should be calculated and maintained between 150 and 250.

(d) Lipids: Lipid is energy dense source needed for cell metabolism and proper brain development. Generally lipid intake of 25 – 40% of NPC is recommended in fully parenterally fed neonate for maximal oxidation.²⁷ Lipid provides essential fatty acids(EFA) like linoleic and linolenic acid. In preterm neonates, lipids can be started on day 1 of life.¹⁵ Preterm neonates tolerate upto 3 g/kg/d of continuous lipid supply.^{15, 28, 29} However, in ELBW babies, this should be strictly monitored.³⁰ Before initiation and prior to every increment of lipids serum levels of triglycerides should be checked and confirmed to be <200 mg/dl.

Lipid infusion can be given in patients with hyperbilirubinemia and thrombocytopenia.^{31,32} It does not increase risk of bacterial sepsis^{31,32} and it is not associated with increased sepsis related mortality³³ Carnitine is administered in neonates with TPN more than 4 weeks (50 – 100 mg/kg/d).³⁴

(e) Vitamins: Parenteral vitamins are usually supplied as a mixture of different vitamins. Vitamins should be added to lipid emulsion to increase stability and reduce peroxide formation.^{35,36} Vitamin induced peroxide load can be reduced by shielding of tubing from light exposure.³⁷ Except vitamin K, all vitamins should be supplemented daily. Adult MVI is the only preparation available in our country. It contains benzoic acid as stabilizer which is not recommended

for neonates and should be used with caution. The dose of adult MVI is 0.5 ml/kg. It is added on day 1.

(f) Minerals: Sodium, Potassium and Chloride are essential minerals for survival. In VLBW infants, sodium intake should be restricted during first phase of fluid balance to reduce risk of bronchopulmonary dysplasia.³⁸ Till 6% weight loss has occurred sodium should not be added to PN. Potassium should not be added till diuresis sets in. Sodium and potassium are added to PN usually from day 3 onwards, depending on serum levels. Calcium, Phosphate and Magnesium should be added from day 1.

Calculation and Preparation of PN

Manual calculation is a demanding job, needs training and confirmation before execution of order. Automating of the process of writing repetitive tasks and tedious calculations should be aimed at, as PN prescription error rate is 27.9% and it can be reduced by interactive computerized PN worksheet.^{39,40} Software for PN calculation are now available. These softwares are accurate, validated and reduce errors of compounding. They can be of use to keep track of patient's nutritional status.

PN can be prepared by pediatricians, neonatologists, pediatric residents, nursing staff and nutritionists, who are trained for PN preparation. A strict sterile aseptic technique is essential for preparation and administration of the PN. Use of Laminar flow is desirable with surgical scrubbing during preparation and administration. These applications reduce PN related complications.⁵

Administration of PN

TPN can be administered through peripheral or central lines (umbilical or central venous route). Use of peripheral line is safer when PN is needed for less than 10 days.⁴¹

PICC is inserted to avoid phlebitis when:⁴²

1. Concentrations of > 12.5% glucose are needed.
2. Osmolarity of solution is >900 mOsm.
3. Prolonged period of TPN is anticipated.

The position of the tip of the catheter needs to be in a large vessel preferably the superior or inferior vena cava outside the heart with position confirmed by x-ray prior to use. Single lumen central lines are preferred over multiple lumen catheters due to less risk of sepsis⁴³. PN lines should be handled minimally and with all aseptic techniques. PICC use reduces number of catheters inserted and has not been associated with increased risk of infection⁴⁴. Heparin should be added to the PN when PICC is the route of delivery. Photo

Table 2. Research issues in parenteral nutrition

Subjects	Role of aggressive PN in Indian VLBW babies	Safety and tolerance of newer lipid preparations
Settings	Level III NICUs	Level III NICUs
Study design	Double blind randomized controlled trial	Double blind randomized controlled trial
Inclusion criteria	VLBW neonates with conditions not allowing aggressive enteral feeding	VLBW neonates with conditions not allowing aggressive enteral feeding
Main outcome variable	Nitrogen retention	Incidence of cholestasis
Secondary outcome variables	Tolerance, anthropometric outcomes	Anthropometric outcomes
Adverse outcomes	Sepsis, mortality	Sepsis, mortality

protection of PN reduces peroxide load on the newborn.⁴⁵ Photo protection of PN reduces incidence of BPD.⁴⁶

Monitoring during PN

Metabolic and sepsis related complications are most common. Catheter related problems and calculation errors need continuous vigilance. Certain problems like cholestasis are seen with prolonged PN. Clinical assessment for hydration status is very important. Weight should be checked daily. Blood sugar should be checked twice daily initially and later on once daily. The target blood sugar level is more than 60 mg/dl. Serum electrolyte needs daily check during first few days followed by twice weekly later on. Blood gas analysis should be done initially depending on babies hemodynamic status. Once hemodynamically stable it needs check once in 48 to 72 hours. Blood Urea Nitrogen and Creatinine is checked once in 48 to 72 hours initially, then once in a week. When lipid emulsion is started base line triglyceride level is documented and it is rechecked with each 1 g/kg increment in dose. Later on it needs once a week checking. Cut off for triglyceride is 250 mg/dl. Complete Blood Count is done once a week and whenever required. It tells about the hemoglobin status and infection.

Gaps in knowledge

Though a lot of research has been done, quite a few questions are unanswered. We are listing a few of them below:

1. As most of the work is done on appropriate for gestational age (AGA) babies, evidence about small for gestational age (SGA) babies is weak. This is

an important issue for us, because SGA babies comprise a big proportion of our NICU admissions.

2. Newer lipid preparations seem to be better tolerated in adult population. This should be tried in neonatal population.
3. Effect of PN administration on easily measured parameters like weight gain, hospitalization days needs to be assessed.
4. The impact of aggressive PN on risk of metabolic syndrome.
5. Effect of PN on long term development of preterm babies should be identified.

Researchable issues

Very limited research is done about neonatal PN in India. We cater a population with higher proportion of SGA babies. The Indian babies carry the 'thifty phenotype' (thin, fat babies). This makes Indian babies different from babies from developed world. Hence we need to produce even the baseline evidence about the tolerance of PN by Indian neonates. We have to define aggressive PN for Indian context. We have briefly summarized the research issues in table 2.

Conclusion

With the rapid progress of Indian neonatology in most of the fields, PN needs to be developed on war footing. The lack of sufficient evidence from Indian population, urges for a serious and planned research in near future.

References

1. Grover A, Khashu M, Mukherjee A, Kairamkonda V.

- iatrogenic malnutrition in neonatal intensive care units: urgent need to modify practice. *J Parenter Enteral Nutr*. 2008;32:140-4
2. Ziegler E, Carlson S. Early nutrition of VLBW infants. *J Maternal- Fetal Neonatal Med*. 2009;22:191-197
 3. Lapillonne A, Fellous L, Mokthari M, Kermorvant-Duchemin E. Parenteral nutrition objectives for very low birth weight infants: results of a national survey. *J Pediatr Gastroenterol Nutr*. 2009;48:618-26
 4. Chaudhari S, Vaidya UV. Total parenteral nutrition in India. *Indian J Pediatr*. 1988;55:935-40
 5. Vaidya UV, Hegde VM, Bhave SA, Pandit AN. Reduction in parenteral nutrition related complications in the newborn. *Indian Pediatr*. 1991;28:477-84
 6. Bhave SA, Vaidya UV. Parenteral nutrition in the newborn: Technique and protocol. *Bull Nat Neonatology forum* 1992, 6: 1-7.
 7. Vaidya U, Bhave S, Pandit A. Parenteral nutrition in the management of severe protracted diarrhea. *Indian J Pediatr*. 1993;60:19-24.
 8. Bhave SA, Vaidya UV. Parenteral nutrition in developing countries: Problems and Perspectives. In: *Recent Advances in Pediatrics*, Vol 4. Ed. Gupte S. New Delhi, Jaypee Publishers, 1993, pp 106-121.
 9. Vaidya UV, Bhave SA, Pandit AN. Parenteral nutrition (PN) in the management of very low birth weight (VLBW) babies—a randomized controlled trial. *Indian Pediatr*. 1995;32:165-70.
 10. Shenoi A, Sandesh Kiran PS, Latha TK, Karthik Nagesh N. Peripheral parenteral nutrition. *J Neonatol*. 2004;18:47
 11. Chaudhari S, Kadam S. Total parenteral nutrition in neonates. *Indian Pediatr* 2006;43:953-964
 12. Tagare A, Vaidya U. Parenteral nutrition: Current guidelines. *J Neonatol* 2007;21:186-188
 13. Koretz RL, Lipman TO, Klein S, American Gastroenterological Association. AGA technical review on parenteral nutrition. *Gastroenterology* 2001;121: 970-1001
 14. Wilson DC, Cairns P, Halliday HL, Reid M, McClure G, Dodge J. Randomized controlled trial of an aggressive nutritional regimen in sick very low birth weight infants. *Arch Dis Child Fetal Neonatal Ed* 1997;77:F4-F11
 15. Ibrahim HM, Jeraidi MA, Baier RJ, Dhanireddy R, Krouskop R. Aggressive early total parenteral nutrition in low birth weight infants. *J Perinatol* 2004; 24: 482 – 6.
 16. Carr B, Denne S, Leitch C. Total energy expenditure in extremely premature and term infants in early postnatal life. *Pediatr Res* 2000; 47:284A.
 17. Thureen PJ, Hay WW. Intravenous nutrition and postnatal growth of the micropremie. *Clin Perinatol* 2000;27:197-219
 18. Ziegler EE, O'Donnell AM, Nelson S E, Nelson SE, Fomon SJ. Body composition of the reference fetus. *Growth* 1976;40:239 –241
 19. Kalhan SC, Kilic I. Carbohydrate as nutrient in the infant and child: range of acceptable intake. *Eur J Clin Nutr* 1999;53:S94-100
 20. Sunehag AL, Haymond MW, Schanler RJ, Reeds PJ, Bier DM. Gluconeogenesis in very low birth weight infants receiving total parenteral nutrition. *Diabetes* 1999;48:791-800
 21. Chen SS, Donmoyer CM, Pearson DA, Poole A, Zhang Y, Lacy DB et al. Impact of infection on glucose dependent liver glucose uptake during TPN: interaction with insulin. *Am J Physiol Endocrinol Metab* 2004;286:E286-295
 22. Van Lingen RA, Van Goudoever JB, Luijendijk I H, Wattimena JL, Sauer PJ. Effects of early amino acid administration owing total parenteral nutrition on protein metabolism in preterm infants. *Clin Sci (Lond)* 1992; 82: 199 – 203
 23. Van Goudoever JB. Amino acid metabolism and protein accretion. In: Thureen PJ, Hay WW, Jr; editors. *Neonatal nutrition and metabolism*. 2nd ed 2006; Cambridge University Press. pp 115-121
 24. Thureen PJ, Melara D, Fennessey PV, Hay WW. Effect of low versus high intravenous amino acid intake on very low birth weight infants in the early neonatal period. *Pediatr Res* 2003;53:24-32
 25. Te Braake FWJ, Van den Akker CHP, Wattimena DJL, Huijmans JGM, van Goudoever JB. Amino acid administration to premature infants directly after birth. *J Pediatr* 2005;147:457-461
 26. Porcelli PJ, Sisk PM. Increased parenteral amino acid administration to extremely low birth weight infants during early postnatal life. *J Pediatr Gastroenterol Nutr* 2002;34:174-179
 27. Salas- Salvado J, Molina J, Figueras J, Marso J, Marti – Henneberg C, Jimenez R. Effect of quality of infused energy on substrate utilization in the newborn receiving total parenteral nutrition. *Pediatr Res* 1993; 33: 112 – 7.
 28. Drenckpohl D, McConnel C, Gaffiney S, Niehaus M, Macwan KS. Randomized trial of very low birth weight infants receiving higher rates of infusion of intravenous fat emulsions during the first week of life. *Pediatrics* 2008;122:743-751
 29. Simmer K, Rao SC. Early introduction of lipids to parenterally-fed preterm infants. *Cochrane Database of Systematic Reviews* 2005, Issue 2. Art. No.: CD005256. DOI: 10.1002/14651858.CD005256.
 30. Brans YW, Andrew DS, Carrillo DW, Dutton EB, Menchaca EM, Puelo-Schepke BA. Tolerance of fat emulsions in very-low-birth-weight neonates: effect of birth weight on plasma lipid concentrations. *Am J Perinatol* 1990;7:114-117
 31. Gilbertson N, Kovar IZ, Cox DJ, Crowe L, Palmer NT. Introduction of intravenous lipid administration on the first day of life in the very low birth weight neonate. *J Pediatr* 1991;119:615–623
 32. Brownlee KG, Kelly EJ, Ng PC, Kendall-Smith SC, Dear PR. Early or late parenteral nutrition for the sick preterm infant?. *Arch Dis Child* 1993;69:281–3.
 33. Sosenko IR, Rodriguez-Pierce M, Bancalari E. Effect of early initiation of intravenous lipid administration on the incidence and severity of chronic lung disease in premature infants. *J Pediatr* 1993;123:975–982.
 34. Christensen ML, Helms RA, Mauer EC, Storm MC. Plasma carnitine concentration and lipid metabolism in infants

- receiving parenteral nutrition. *J Pediatr* 1989;115:794-798
35. Silvers KM, Darlow BA, Winterbourn CC. Lipid peroxide and hydrogen peroxide formation in parenteral nutrition solutions containing multivitamins. *J Parenter Enteral Nutr.* 2001;25:14-17
 36. Silvers KM, Sluis KB, Darlow BA McGill F, Stocker R, Winterbourn CC. Limiting light induced lipid peroxidation and vitamin loss in infant parenteral nutrition by adding multivitamin preparations to Intralipid. *Acta Pediatr* 2001;90:242-249
 37. Bassiouny MR, Almarsafawy H, Abdel-Hady H, Nasef N, Hammad TA, Aly H. A randomized controlled trial on parenteral nutrition, oxidative stress, and chronic lung diseases in preterm infants. *J Pediatr Gastroenterol Nutr* 2009;48:363-369
 38. Hartnoll G, Betremieux P, Modi N. Randomized controlled trial of postnatal sodium supplementation on body composition in 25 to 30 week gestational age infants. *Arch Dis Child Fetal Neonatal Ed* 2000;82:F24-F28
 39. Puangco MA, Nguyen HL, Sheridan MJ. Computerized PN ordering optimizes timely nutrition therapy in neonatal intensive care unit. *J Am Diet Assoc.* 1997; 97: 258–261.
 40. Brown CL, Garrison NA, Hutchison AA. Error reduction when prescribing neonatal parenteral nutrition. *Am J Perinatol.* 2007; 24: 417–427
 41. Payne-James JJ, Khawaja HT. First choice for total parenteral nutrition: the peripheral route. *J Parenter Enteral Nutr.* 1993;17:468-478
 42. Kalhan S, Price P. Nutrition and selected disorders of the gastrointestinal tract. In: Klaus MH, Fanaroff AA. *Care of High Risk Newborn 5th Ed* 2001. WB Saunders Company. Pg 154
 43. Pemberton LB, Lyman B, Lander V, Covinsky J. Sepsis from triple vs single lumen catheters during total parenteral nutrition in surgical or critically ill patients. *Arch Surg* 1986;121:591-594
 44. Ainsworth S, Clerihew L, McGuire W. Percutaneous central venous catheters versus peripheral cannulae for delivery of parenteral nutrition in neonates. *Cochrane Database of Systematic Reviews* 2007, Issue 3. Art. No.: CD004219.
 45. Chessex P, Laborie S, Lavoie JC, Rouleau T. Photoprotection of solutions of parenteral nutrition decreases the infused load as well as the urinary excretion of peroxides in premature infants. *Semin Perinatol.* 2001;25:55-59.
 46. Chessex P, Harrison A, Khashu M, Lavoie JC. In preterm neonates, is the risk of developing bronchopulmonary dysplasia influenced by the failure to protect total parenteral nutrition from exposure to ambient light? *J Pediatr* 2007;151:213-214.

Newborn Week 2010

15th – 21st November 2010

Theme: Improving care of LBW babies

This is to request all state branches to observe this year's Newborn Week with commitment towards reducing morbidity and mortality related to Low birth weight. Please organize activities with the theme "**Improving care of LBW babies**". Each branch and its members are requested to conduct workshops related to care of low birth weight babies for all categories of health personnel including birth attendants, midwives, nursing personnel, medical students and serving as well as practicing physicians. All the state and city branches of NNF are requested to compile the work and activities done during Newborn week for poster presentation to be put up during the Annual convention at Chennai in 2011.